

## Certificate of Analysis


**Product Name** : 304L Stainless Steel Powder  
**Size** : 15~45  $\mu\text{m}$   
**Catalog Number** : SS4480  
**Date** : 08/14/2023

Purity	wt%
Ni	8.0-12.0
P	<0.045
Cr	18-20
S	<0.03
Mn	$\leq 2.0$
Si	$\leq 1.0$
C	$\leq 0.03$
Fe	Bal.

**Note 1:** Values are given in ppm unless otherwise specified

**Note 2:** All Figures above are weight for weight ass determined by ICP

Stanford Advanced Materials

By   
.....